
PARTS

PROfile Ball Return Installation Manual – 612-860-032 Rev. Date 10/07 28

* Item 4 includes the control box and the safety switch assemblies.

250-001-001
Profile Ball Lift

35



PARTS

PROfile Ball Return Installation Manual – 612-860-032 Rev. Date 10/07 29

Part No. Description Qty
1 250-001-126 Upper Shaft Assembly 1

2 250-001-127 Lower Shaft Assembly 1

3 250-001-003 Base Plate Assembly 1

4 252-002-156 Control Box W/Safety Switch Assembly 1

5 250-001-109 Transition Pad Assembly 2

6 250-004-056 V-Wheel Guard Assembly 1

7 250-001-013 Lower Track Assembly 2

8 250-001-012 Upper Track Assembly 2

9 250-001-134 Pulley/Bearing Assembly 2

10 250-001-002 Left Side Plate Assembly 1

11 250-001-129 Idler Stud, 1-5/8 1

12 250-002-207 Support Bracket 1

13 250-001-107 Transition Pad Mount 2

14 250-001-106 Brace 1

15 252-002-152 Serial Plate 1

16 250-001-158 115v Motor Decal 1

17 250-001-133 Pulley Wheel, 11.75 Inches 2

18 250-001-062 Right Side Plate Assembly 1

19 250-001-054 Stiffener Plate 2

20 250-001-023 Spacer Bracket 3

21 250-001-102 Idler Shaft 2

22 250-001-046 Grommet 1

23 250-001-051 V-Wheel, Profile Ball Return 2

24 770-013-043 Panduit Strap 1

25 250-001-047 Bushing 1

26 250-001-130 Pulley Assembly, Motor 1

27 250-001-131 Flat Belt 1

28 250-001-116 Motor 1

29 839-057-002 Nut, 5/16-18, Nylon Lock 58

30 000-021-787 Washer, 9/16 X 1-5/8 X ¼, Flat 1

31 941-076-260 Washer, 9/16 X 1-5/8 X 1/8, Flat 1

32 839-665-002 Nut, 3/8-16, Flex Lock 1

33 809-857-100 Screw, 5/16-18 X 5/8, Hex 14

34 951-156-002 Washer, 5/16 Split Lock 12

35 809-857-165 Screw, 5/16-18 X 1, Hex 4

36 809-857-145 Screw, 5/16-18 X 7/8, Hex, Gr 8 4

37 809-857-125 Screw, 5/16-18 X 3/4, Hex, Gr 8 10

38 809-849-100 Screw, 1/4 -20 X 5/8, Hex 4

39 N/A Not used

40 234-001-330 Main Power Cable Assembly 1

41 948-964-142 Washer, 5/16, USS Flat 4

42 948-722-111 Washer, 5/16. SAE, Flat 4

43 252-002-142 Hand Guard 1

44 04-069(4) Edge Trim, 14-7/8 Inches 1

45 812-627-242 Screw, 6-32 X 1½, Phillips 2

46 843-127-002 Nut, 6-32, Keps 2

47 Shipping Carton (Not Shown) 1

48 Skid (Not Shown) 1

49 610-900-038 Installation Hardware (See Page 2) 1

50 611-353-105 Ball Stop (See Page 39) 1

51 049-006-944 Washer, 3/8, Flat 6

52 250-004-013 Guide Mounting Bracket 2

53 250-001-145 Rail Spacer, Steel, Contoured 12

54 808-557-361 Screw, 5/16-18 X 2¼, Button Head 12

55 809-865-285 Screw, 3/8-16 X 1¾, Hex, Gr 8 1

NS 907-201-900 Key stock for Motor, 3/16 x 3/16 x 1 3/8” 1


